ftem
No.

ok b b ek
O W -

16.
17.
18.
18.
20.

21.
22,
23.
24,
25,
28.
27.
28.
29.

31.
32

NOTE: Itemn numbers with an asterisk (*} indicate standard hardware and can be purchased locally.

—
SOEN@O A WN

Part
No.

AS-11716
AS-11714
S-19136
M-1878
5-15364
518577
AS-25045
S-17789
AS-11720
S-508

. 5-3629

. AS-20222
. AS-11571
. 8-3277

. M-1661A

M-1661
S-131
8-7571
AS-17839
AS-17840
AS-19087
AS-18088
S-3980
S-543
S-1878
5-17788
AS-18503
S-15285
M-1780
$-6593
M-2098
5-18401
S101
S-275

REPAIR PARTS LISTS
WEAVER SERVICE STANDS

Order alt Parts by Part Number

Qty. Description

Stand

Adjusting Screw

Roll Pin 1/2" x 3-1/4"

Adjusting Nut

Drive Screw Type “U”, No. 2 x 1/8”
Name Plate

Wheel & Bracket Assembly

Solid Rubber Whesl

Wheel Bracket

Hex Jam Nut 1/2-13

Axie

Leg Frame

Adjusting Screw (Old Style AS-11571A)
Int. Lockwasher 3/8"

Adjusting Nut #4 Acme

Adjusting Nut #5 Acme

Washer 1-1/2” OD x 3/8” 1D x 1/8”
Hex Hd. Cap Screw 3/8-24 x 3/4”
Wheel & Bracket Assembly, L.H. (WI-116AW)
Wheel & Bracket Assembly, R.H. (WI-116AW)
L.H. Wheel Bracket

R.H. Wheel Bracket

Hex Hd. Cap Screw 1/4-28 x 1-1/2”
Lockwasher 1/4"

Hex Nut 1/4-28

Wheel Sleeve

Crotch Stand

Roll Pin 3/16" x 3/4”

Ratchet

Roll Pin

Dog

Handle

Pan HD 1/2-30 x 3/4

172 Cotter Key

41



REPAIR PARTS LISTS
WEAVER SERVICE STANDS

ORDCER ALL PARTS BY PARY NUMBER




